SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm
ok
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 3.48949 GHz -42.12 dBm -212dB
1530GHz 3540 GHz 1.000 Mtz 3.53636 GHz -43.53 dBm -18.53 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54863 GHz -37.39 dBm -24.39 dB
3589 GHz 3550 GHz 1,000 MHz 354990 GHz -27.13 dBm 1413 dB
3,550 GHz 3650 GHz 100,000 kiz 358595 GHz .52 dBm -36.52 dB
3,650 GHz 3651 GHz 1.000 Mtz 3.65015 GHz -32.21 dBm -19.21 dB
3651 GHz 3710 GHz 1.000 MHy 3.65458 GHz -43.21 dBm -30.21 dB
3710 GHe 3,720 GHz 1.000 Miz 371102 GHz -34.50 dBm -19.50 dB
3.720GHz 3,820 GHz 1.000 MHz 372385 GHz -45.21 dBm 5.21dB
L (I
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e%FCC RADIO TEST REPORT Report No. : FG550916E

SPORTON LAB.

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK
Middle Channel
1RB0 1RBmax

Ref Level 40.00dBm  Offset 18.20 6B Mode Sweep 5GL RefLevel 20.00d8m Offset 16.20d8 Mode Sweep S6L
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Limit Cheeq PRss Hmit Che .

30 dpbineSPURIOUS_UNE a8 o P 30 dpine SPUBlous_LiNE_Ass_ oda
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3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 Mz 352695 GHz 3430 GHz 3530 Gtz 1.000 MHz 3.47810 GHz 45.97 dBm -5.97 dB
3530 GHz 3540 GHz 1.000 Mz 3.53150 GHz 3530 GHz 3540 GHz 1.000 MHz 353119 GHz -46.17 dBm -21.17 dB
3,540 GHz 3.569 GHz 1.000 MHz 54109 GHz 3540 GHz 3569 GHz 1.000 MHz 3.54048 GHz -45.44 dBm -32.44 dB
3,569 GHz 3570 GHz 1.000 Mz 336972 GHz 3,569 GHz 3570GHz 1.000 MHz 3.56915 GHz -46.14 dBm -33.14.dB
3570 GHz 3,680 GHz 100,000 kifz 357595 GHz 3570 GHz 3680 GHz 100.000 kHz 367383 GHz 12.37 dBm -17.63dB
3,680 GHz 3.681 GHz 1.000 MHz 368012 GHz 3.680 GHz 3,681 GHz 1.000 MHz 3.68064 GHz -41.38 dBm -28.38dB
3681 GHr 3710GH: 1.000 MHx 368165 GHz 3681 GHz 3710 GHz 1.000 MHz 368191 GHz 4531 dBm 323148
3.710GHz 3.720GHz 1.000 MHz 3.71003 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71043 GHz -45.28 dBm -20.28 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.817 65 GHz 3720GHz 3820 GHz 1,000 MHz 3.77360 GHz 45.57 dBm 557dB

festy

04 PM 07/10/2025 04:34:43 PM 07/10/2025

Full RB

Ref Level 4000 dBm  Offset 18.20 6B Made Sweep

saL
Count 100/100
1 Spurious Emissians ®1 AugPur
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
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333 GHz 12008 pis 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1,000 Mifz 351007 GHz -41.67 dBm
3530 GHz 3540 GHz 1.000 MHz 3.53031 GHz -42.47 dBm
3540 GHy 3,569 GHz 1.000 Mz 3.54036 GHz -34.30 dBm
3569 GHz 3570 GHz 1000 MHz 356810 GHz -42.71 dBm
3570 GHz 3,680 GHz 100,000 kiz 3.663 79 GHz .65 d
.680 GHz 3681 GHz 1.000 Mtz 3.68097 GHz -44.03 dBm
3681 GHr 3710GH: 1.000 MHz 3.68113 GHz -43.96 dBm
3.710GHz 3720 GHz 1.000 Miz 371067 GHz -33.44 dBm
3.720GHz 3,820 GHz 1.000 MHz 3.72455 GHz -44.65 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

Ref Level 4000 dBm  Offset 10,20 a8 Mode Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions 1 AvgPwr
Timit Cheel i it Cheek Al
30 dpbineSPURIOUS_UNE a8 o il 30 dpine SPUBlous_LiNE_Ass_ oda n
20 dBm 20
10 dBy | 10
o B
-10
2 } .
30 E
‘ . - | b | | | 1f
) 1 ,
kN ‘ | e iy
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 1.000 Mz 350807 GHz 3.430 GHz 3530 Gtz 1.000 MHz 48819 GHz 4632 dBm .32d
3530 GHz 3540 GHz 1.000 MHz 3.53144 GHz 3530 GHz 3540 GHz 1.000 MHz 353117 GHz -46.36 dBm -21.36dB
3,540 GHz 3599 GHz 1.000 MHz 3.59897 GHz 3540 GHz 3599 GHz 1.000 MHz 3.58500 GHz -46.24 dBm -33.24 dB
3599 GHz 3.600 GHz 1.000 Mz 3.59998 GHz 3589 GHz 3600 GHz 1.000 MHz 3.59965 GHz -46.40 dBm -33.40 dB
3,500 GHz 3.700 GHz 100,000 kifz 3.60101 GHz 3600 GHz 3.700 GHz 100.000 kHz 3.69889 GHz 10.96 dBm -19.04 dB
3.700 GHz 3.701 GHz 1.000 MHz .700 77 GHz 3.700 GHz 3.701 GHz 1.000 MHz 3.70002 GHz 12.98 dBm 0.02 dB
3701 GHr 3710GH: 1.000 MHx 370225 GHz 3701 GHz 3710 GHz 1.000 MHz 370112 GHz 26.24 dBm -13.24 dB
3.710GHz 3.720GHz 1000 Mz 11265 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71040 GHz -45.53 dBm -20.53 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.79687 GHz 3720GHz 3820 GHz 1,000 MHz 3.804 67 GHz _45.59 dBm 5.59 dB
featy i o35

04:37:50 PM 07/10/2025

04:38:36 B 07/10/2025

Highest Channel

1RBO

Channel power -13dBm > -28.77dBm (PASS)

Highest Channel 1RBmax

Channel power -13dBm > -30.66dBm (PASS)

fultiVie ~

Ref Level 30,00 dBrm

Offset 182006 = REW 10 kHz

saL

Ref Level 30.00 dBm
- At 2048 & SWT

Offset 18.20 B = RBW 10 kHz
100ms & VBW 30 kHz

Mode Sweep

6L
Count 100/100

o 2005 ® SWT 100 # VW 30jciz _ode Smeep Count 1007100
\
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Vil [ %0 I i) Ilnw.ug;mnw
CF 3.5995 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz CF 3.7005 GHz 1001 pts 200.0 kbaf Span 2.0 Wi

2 Result Summa None
Tl (Ref) 1,000 Mtz -28.77 dBm
Tx Total -28.77 dBm

04:49:36 PM  07/10/2025

2 Result Summa

Tl (Ref)
Tx Total

None

-30.66 dBm
-30.66 dBm

1.000 MHz

04:54:38 B 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o
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12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352545 GHz -44.57 dBm -467dB
1530GHz 3540 GHz 1.000 Mtz 353938 GHz -43.76 dBm -18.76 dB
3,540 GHz 3.599 GHz 1.000 Mtz 3.59897 GHz -30.92 dBm -27.92 dB
3599 GHz 3,600 GHz 1,000 MHz 359992 GHz -25.70 dBm 1270 dB
3,600 GHz 3.700 GHz 100,000 kiz 3.60941 GHz -5.76 dBm -35.76 dB
3700 GHz 3701 GHz 1.000 Mz 3.70047 GHz -33.94 dBm -20.84 dB
3701 GHz 3710 GHz 1.000 MHy 3.701 48 GHz -41.78 dBm -2878 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71614 GHz -34.77 dBm -19.77 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78029 GHz -45.15 dBm 5.15dB
L (I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 18.20 0B Mode Sweep RefLevel 40,00 dm Ofset 12.20d5 Mode Sweep saL
Count 100/100
1 Spurious Emissions 1 Spurious Emissians 1 AvgPur
Limit Che<q P Limit Chec JAIL
30 dBiRE. SPURIOUS _LINE_ABS 0d2 \ 30 dBRCE SPURIOUS_LINE_ABS_0Q2 AIL
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3.5 Ghz 12009 pts 39.0 MHz/ 3.23GHz 12009 pts 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.50178 GHz 3.430 GHz 3530 Gtz 1,000 Mifz 3.44224 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53036 GHz 3530 GHz 3540 GHz 1.000 MHz 353000 GHz
3.540 GHz 3,549 GHz 1.000 MHz 3.54849 GHz 3540 GHz 3.549 GHz 1.000 MHz 3.54300 GHz
3549GHr 3550 GHe 1.000 Miiz 3.54999 GHz 3,549 GHz 3550 GHz 1.000 MHz 354961 GHz
3550 GHz 3650 GHz 100,000 kiiz 355114 GHz 3550 GHe 3650 GHe 100.000 kHz 3764889 GHz
3650 Gt 3651 Grz 1.000 Mz 365034 GHe 3650 Gz 3651 GHz 1.000 Miz 365002 GHz
3651 GHz 3710GHz 1.000 M 3.70355 GHz 3651 GHz 3710GHz 1.000 MHz 365115 GHz
370Gk 370Gtz 1.000 Mtz 3711251 GHz 37106tz 3720 GHe 1.000 Mtz 3.71086 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.78139 GHz 3720 o1 JB20cHe 1000 Mis 381376 GHz

04:32:06 PM 07/10/2025

04:32:46 BN 07/10/2025

Channel power -13dBm > -30.33dBm (PASS)

Lowest Channel 1RBmax

Reflevel 30.00aBm  Offset 122048 = RBW 10 kHz 6L
- At 2048 ® SWT 100 ms ® VBW 30 kHiz _Mode Sweep Count 100/100
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2 Result Summa

Tl (Ref)
Tx Total

1.000 MHz -Ssgggggm
-30. m

None
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o

30 apineSPuRlous une

20 dBew
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 351816 GHz -42.64 dBm -2.64 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53089 GHz -43.55 dBm -18.55 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54875 GHz -33.79 dBm -20.79 dB
3589 GHz 3550 GHz 1,000 MHz 354923 GHz -26.84 dBm -13.84dB
3,550 GHz 3650 GHz 100,000 kiz 361612 GHz .78 dBm -36.78 dB
3,650 GHz 3651 GHz 1.000 Mtz 365032 GHz -30.36 dBm -17.36 dB
3651 GHz 3710 GHz 1.000 MHy 3.65698 GHz -43.14 dBm -30.14 dB
3710 GHe 3,720 GHz 1.000 Miz 371765 GHz -33.97 dBm -19.97 dB
3.720GHz 3,820 GHz 1.000 MHz 372524 GHz -45.28 dBm 528 dB
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Middle Channel

1RB0 1RBmax

Ref Level 4000 dBm  Offset 1.20 dB Made Sweep saL RefLevel 40,00 dm Ofset 12.20d5 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians @1 AvgPwr | 1Spurious Emissians @1 AvgPwr
Cimit Cheed 7] it Che T

30 dpbineSPURIOUS_UNE a8 o P 30 dpine SPUBlous_LiNE_Ass_ oda
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3.5 Ghz 12009 pts 39.0 MHz/ 382GH: | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.52725 GHz -45.93 dBm -5.94 dB 3430 GHz 3530 GHz 1.000 Mz 3.51816 GHz -36.19 dBm -6.19 dB
3530 GHz 3540 GHz 1.000 MHz 353327 GHz -86.11 dBm -21.11 dB 3530 GHz 3540 GHz 1.000 MHz 353972 GHz -46.14 dBm -21.14dB
3.540 GHy 3.569 GHz 1.000 MHy .54019 GHz -45.47 dBm -32.47 dB 3580 GHz 3569 GHz 1,000 MHz 3.54288 GHz -45.26 dBm -32.26 dB
3.563 GHz 3570GHz 1.000 MHz 356955 GHz -44.75 dBm -31.75dB 3,569 GHz 1570 GHz 1.000 MHz 356937 GHz -46.55 dBm 335548
3570 GHz 3680 GHz 100,000 kitz 357612 GHz 1247 dBm -17.53d8 3570 GHz 3680 GHz 100.000 kiz 367386 GHz 6.83 dBm 231648
3.680 GHz 3.681 GHz 1.000 MHz 3.68032 GHz -47.36 dBm -34.36 dB 3.680 GHz 3,681 GHz 1.000 MHz 3.68015 GHz -34.93 dBm -21.93dB
3681 GHz 3710GHz 1.000 M 368487 GHz -46.35 dBm -3335dB 3681 GHz 3710GHz 1.000 MHz 3.68296 GHz 45.95 dBm 3295d8
370Gk 370Gtz 1.000 Mtz 3.71083 GHz -45.59 dBm -20.59 db 37106tz 3720 GHe 1.000 Mtz 371038 GHz 45.61 dBm -2061 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81775GHz -45.47 dBm -5.47dB 3720 o1 JB20cHe 1000 Mis 381605 GHz 4550 dBm 5504

04:36:0L 7 07/10/2025 04:36:39 P 07/10/2025

Full RB

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AvgPar
it Cheed
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Shuobm -

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3430GHz 3530 GHz 1.000 MHz 351237 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53337 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.54028 GHz
3569 GHz 3570 GHz 1000 MHz 356847 GHz
3570 GHz 3,680 GHz 100,000 kHz 357832 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68005 GHz
3681 GHr 3710GH: 1.000 MHz 3.68116 GHz
3.710GHz 3.720 GHz 1.000 Miz 3.71000 GHz
3.720GHz 3,820 GHz 1.000 MHz 374163 GHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

1RBmax

Reflevel 40.00dBm  Ofset 180 dB Mode Sweep £

04:39:53 PM 07/10/2025

Ref Level 4000 dBm  Offset 10,20 a8 Mode Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ) 1 AvgPwr
Timit Cheel A it Cheek Al
30 dpbineSPURIOUS_UNE a8 o il 30 dpine SPUBlous_LiNE_Ass_ oda n
20 dBm 20
10 dBy | 10
o B
-10 I
20 I} B
-30 | <
SPURIOUS_LINE_ABS 002 L SPURIOUS_LINE_|ABS_002 ‘
40 abm T r
o | | ] I
= . : | | i
N ‘ | | voe?
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 1.000 Mz 343914 GHz 3430 GHz 3530 Gtz 1.000 MHz 3.43908 GHz 46.16 dBm .16 di
3530 GHz 3540 GHz 1.000 Mz 3.53020 GHz 3530 GHz 3540 GHz 1.000 MHz 353012 GHz -46.22 dBm -21.22d8
3,540 GHz 3599 GHz 1.000 MHz 3.59703 GHz 3540 GHz 3599 GHz 1.000 MHz 3.59667 GHz -46.15 dBm -33.15d8
3599 GHz 3.600 GHz 1.000 Mz 3.60000 GHz 3589 GHz 3600 GHz 1.000 MHz 3.59966 GHz -46.22 dBm -33.22d8B
3,500 GHz 3.700 GHz 100,000 kifz 3.60099 GHz 3600 GHz 3.700 GHz 100.000 kHz 3.69896 GHz 10.26 dBm -19.74 dB
3.700 GHz 3.701 GHz 1.000 MHz 70097 GHz 3.700 GHz 3.701 GHz 1.000 MHz 3.70007 GHz 11.89 dBm 1.1
3701 GHr 3710GH: 1.000 MHx 370116 GHz 3701 GHz 3710 GHz 1.000 MHz 3.70323 GHz 39.04 dBm -26.04 dB
3.710GHz 3.720GHz 1000 Mz 3.71161 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71048 GHz -45.58 dBm -20.54 df
3.720 GHz 3.820 GHz 1.000 MHz 3.81176 GHz 3720GHz 3820 GHz 1,000 MHz 3.81955 GHz 45.67 dBm 5.67dB
festy i

04:40:31 BM 07/10/2025

Highest Channel
Channel power -13dBm > -28.84dBm (PASS)

1RBO

Highest Channel 1RBmax
Channel power -13dBm > -31.62dBm (PASS)

fultiVie ~

Ref Level 30,00 dBrm
- A 2045 = SWT

Offset 1820 0B = REW 10 kiz
100 ms ® VBW 30 iz Mode Sweep

saL

Count 100/100
1

Offset 18.20 B = RBW 10 kHz 6L
100ms ® VBW 30 kHz _Mode Sweep Count 100/100

Ref Level 30.00 dBm
2048 = SWT

- At

04:51:21 PM 07/10/2025

20 diten N 20 dBm L
10 0
0.dBm: 0 dBme
a0 10 d8y
-20 20 dBimr
30
A
-40 dBm W ol ¥
50 WV‘Y 50 dBar w
o e V\I'\J\LM N
fiduhsy LR 50 A i T T
CF 35995 GHr 1001 pts 2000 kits/ Span 20 Mz | 655 7565 G 1001 pts 2000 kHaf Span 2.0 Mz
2 Result Summar None
2 Result Summas None
T (ref) 1,000 Mz -28.84 dBm
Tx Total -28.84 dBrm Txl (Ref) 1.000 MHz 2 dBm
- — = T Toral 62 dBm
Ready Ready jinnanniny 0g
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £

Count 100/100

1 Spurious Emissians ®1 AugPur
Uimit Checd o

Une_sPURlous e

30

20 dbr

10 dior

0dbm

SPURIOUS LINE_ABS 002
Shuobm -

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz
2 Result Summar

3,430 GHz 3530 GHz 1.000 Miz 352436 GHz -44.74 dBm -4.74 dB
1530GHz 3540 GHz 1.000 Mtz 353237 GHz -44.32 dBm -19.32dB
3,540 GHz 3.599 GHz 1.000 Mtz 3.59732 GHz 36.29 dBm -23.29 dB
3599 GHz 3,600 GHz 1,000 MHz 359997 GHz 25.92 dBm 1282 dB
3,600 GHz 3.700 GHz 100,000 kiz 3.64013 GHz 7.22 dBm -37.22dB
3700 GHz 3701 GHz 1.000 Mz 3.70032 GHz 34.71 dBm -21.71 dB
3701 GHz 3710 GHz 1.000 MHy 3.70135 GHz 38.15 dBm -25.15 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71045 GHz -43.09 dBm -18.09 dB
3.720GHz 3,820 GHz 1.000 MHz 372375 GHz -43.86 dBm -3.85 dB.
L (I o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

Adjacent Channel Leakage Ratio (ACLR)

FR1 n77 Part96 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO

1RBmax

Ref Level 4000cBm  Offset 182005 = RBW 100 kHz sl Reflevel 40.00dBm  OMfset 182045 = RBW 100 kHz seL
- A 3008 & SWT_ 200 ms ® VBW J00kiiz_Mode Auto Sweep Count 100100 | = Att 30dB = SWT 300 ms * VBW 300 khiz_Mode Auto Sweep Count 100/100
30 e "
20 B !
10 10 dBen
0 i 0 dBor
10 | ﬂ 10 dBnr
Eu flf 30 dBr
0 d6m J \MRJ\ | s0dt
" I
Elle———— = = e =50 dB———— —
CF 3.555 GHz 621 pts 5.0 MHz/ Spon 50.0 MHz || (¢F 3,555 GHz Span 50.0 Mz

2 Result Summar

)

T Total

10,000 MHz

Adj 10,000 MHz

Nane

15.12 dBm
15.12dBm

10.000 MHz

02:07:46 PM 07/17/2025

2 Result Summa;

Tx1 (Ref)
Tx Total

None

10.000 MHz

10.000 MHz 10.000 MHz

02:08:26 B 07/17/2025

Full RB

Ref Level 40,00 dBrm
- A 30dB = SWT

Offset 182006 * RBW 100 kHz
200ms & VBW 300 kHz _Mode Auto Sweep

6L

Count 100/100

F 3.555 GHz

Span 50.0 MHz

2 Result Summay

Tl (Ref)

Tx Total

Adj

None

19.97 dBm
19.97 dBm

10,000 MHz

10,000 MHz 10,000 MHz

02:09:07 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 10MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO

1RBmax

Ref Level 40,00 dBm

Offset 16.20d5 = RBW 100 kHz

Ref Level 40.00Bm  Offset 18,2045 = RBW 100 kiz saL
- At 3008 # SWT_ 200 ms = VBW J00kHz Mode Auto Sweep Count 007100 | ® At 3048 & SWT  200ms ® VBW 300 iz Mode Auto Swesp

1 ACLR 1!

20 T 30 dBrr AT

20 dBer A i 20 B hid A
10 10 dBm
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-10 10 dBnr

20 dBrv 20 dBn

30 1 30 dBn

40 dBm J T T 40 dBnv \\

) W

50 1 - |-50 dBim: —_— S
CF 3.62039 GHz _ 691 pts 5.0 MHz/ Spon 50.0 MHz || |cF 3624 95 GHz 631 pts 5.0 MHz/

2 Result Summar

)

T Total

10,000 MHz

Nane

14.04 dBm
14.04 dBm

Adj

10,000 MHz

10.000 MHz

02:11:55 PM 07/17/2025

2 Result Summa;

Tx1 (Ref)

Tx Total

10.000 MHz

10.000 MHz

None

10.000 MHz

15.01 dBm
15.01 dBm

02:12:36 B 07/17/2025

Full RB

Ref Level 4000 dBm  Offset 18.20 6B = RBW 100 kHz

- A
1 ACLR

30dB = SWT

200 ms ® VBW 300 kHz

Mode Auto Sweep

6L

Count 100/100

40 dBn

50 dBm—

CF 3.620 99 GHz _

Span 50.0 MHz

2 Result Summay

Tl (Ref)

Tx Total

10,000 MHz

None

19.78 dBm
19.78 dBm

Adj

10,000 MHz

10,000 MHz

02:13:16 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO

1RBmax

Ref Level 4000 Bm  Offset 18200 = RBW 100 kiz sau RefLevel 4000 dBm  Offset 18.20dB ® RBW 100 kHz saL
- At 30d0 * SWT  200ms * VBW 300 kHz Mode Auto Sweep Count 100/100 | = Att 30dB = SWT  300ms = WBW 300 kHz Mode Auto Sweep Count 100/100
1 ACLR 1

20 Tit 30 dBrr AT

20 diter S I 20 dBinr L A

10 ﬂ 10 dBm

0 JI \ 0 dBrr

-10 10 dBmr-

20 dBrr / 20 dBr

|
30 f 30 dBnr \
40 dBm Mo i 40 diny T
uqr‘lf L'\’WL ﬂ )‘“‘v«,

50 = = —— — |<50.d B = —_—————a————— T e
CF 3.69038 GHz _ 691 pts 5.0 MHz/ Span 50.0 MHz || [cF 3694 98 GHz 691 pts 5.0 MHz/ " Span 50.0 MHz

2 Result Summar

)

T Total

Adj

10,000 MHz

10,000 MHz

Nane

21.62 dBm
21.62 dBm

10.000 MHz -39.59 dBe

02:15:57 PM 07/17/2025

2 Result Summa;

Tx1 (Ref)

Tx Total

10.000 MHz

10.000 MHz

None

10.000 MHz -53.66 dBc 42.38 dBc

02:16:37 P 07/17/2025

Full RB

Ref Level 4000 dBm  Offset 18.20 6B = RBW 100 kHz

- A
1 ACLR

30dB = SWT

200 ms ® VBW 300 kHz

Mode Auto Sweep

6L

Count 100/100

CF 3.694 98 GHz _

5.0 MHaz/

2 Result Summay

None

Tl (Ref) 10,000 MHz 19,63 dBm
Tx Total 19.63 dBm
Adj 10.000 MHz 10.000 MHz 44.93 dBc 45.06 dBc
R [T T

02:17:18 BM  07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 10MHz / DFT-S OFDM / QPSK

Lowest

Channel

1RBO

1RBmax

Ref Level 40.00Bm  Offset 18,2045 = RBW 100 kiz saL Reflevel 40.00dBm  OMfset 182045 = RBW 100 ki saL
- A 3008 & SWT_ 200 ms ® VBW J00kiiz_Mode Auto Sweep Count 100100 | # Att 304 ® SWT 300 ms ® VBW 300 kHz _Mode Auto Swesp Count 100/100
1 ACLR [

30 T 30 e T

20 B A . 20 dBr L A

10 ﬂ 10 dBen

0 { \ 0 dBor

0 10 dBm

20 dBm 20 dBor

30 1 30 dBo

i
40 dBm i 1 40 diny T
i (-

s dbm—— b = ———— = 50 dBm—— : —_—
CF 3.555 GHz 691 pts 5.0 MHz/ Span 50.0 MHz | | [CF 3 555 GHz 691 pts 5.0 MHz/ "~ Span 50.0 MHz

2 Result Summar

)

T Total

10,000 MHz

Nane

14.93 dBm
14.93 dBm

Adj

10,000 MHz

10.000 MHz

02:09:47 PM 07/17/2025

2 Result Summa;

Tx1 (Ref)

Tx Total

10.000 MHz

10.000 MHz

None

10.000 MHz

15.13 dBm
15.13 dBm

02:10:27 P 07/17/2025

Full RB

Ref Level 4000 dBm  Offset 18.20 6B = RBW 100 kHz

- A
1 ACLR

30dB = SWT

200 ms ® VBW 300 kHz

Mode Auto Sweep

6L

Count 100/100

F 3.555 GHz

Span 50.0 MHz

2 Result Summay

None

Tl (Ref) 10,000 MHz 19,49 dBm
Tx Total 19.49 dBm
Adj 10.000 MHz 10.000 MHz 16.53 dBc 45.53 dBc
R [T o R

02:11:07 BM 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 10MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

fult =

Ref Level 4000 dBm  Offset 18.20 6B = RBW 100 kHz
- A 3045 & SWT 200 ms = VBW 300 khz
1 ACLR

Mode Auto Sweep

6L

Count 100/100
1

50 e

CF 3.62099 GHz _

Spon 50.0 MHz

RefLevel 4.00dBm  Offset 1220 d6 = RBW 100 kHz
- At 3048 ® SWT 200 ms = VBW 300 kHz

Mode Auto Sweep

6L

Count 100/100

30 dBinr

20 dBinr

10 dBm

0 dBor

10 dB

20 dBor

30 dBor

40 dBny

CF 3.62499 GHz

PP I T

691 pts

"~ Span 50.0 MHz

2 Result Summar

10,000 MHz

)

T Total

Nane

13.65 dBm
13.65 dBm

Adj 10,000 MHz

10.000 MHz

02:13:55 PM 07/17/2025

2 Result Summa;

10.000 MHz

Tx1 (Ref)

Tx Total

10.000 MHz

None

10.000 MHz

15.04 dBm
15.04 dBm

02:14:35 B 07/17/2025

Full RB

tiv Spect

Ref Level 4000 dBm  Offset 18.20 6B = RBW 100 kHz
- A 3045 & SWT 200 ms = VBW 300 khz
1 ACLR

Mode Auto Sweep

6L

Count 100/100

CF 3.620 99 GHz _

2 Result Summay

Tl (Ref) 10,000 MHz

Tx Total

None

19.24 dBm
19.24 dBm

Adj 10,000 MHz

10,000 MHz

02:15:15 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 10MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

1RBmax

Ref Level 40,00 dBm

Offset 16.20d5 = RBW 100 kHz

6L

Ref Level 4000 Bm  Offset 18.20 6B = RBW 100 kHz saL
- At 3008 # SWT_ 200 ms = VBW J00kHz Mode Auto Sweep Count 007100 | ® At 3048 & SWT  200ms ® VBW 300 iz Mode Auto Swesp Count 100/100
1 ACLR 1

30 T 30 dBr T

20 diter A 1 20 dBir n

10 H 10 dBm

0 { ! 0 dBor

-10 ] 10 dBnr

20 dBrv { 20 dBn

30 1 30 dBn

/
40 dBm il ! 40 dBm 1
ad f __ﬂ__J

50 = 24 — 50 dBim: —_— - =
CF 3.68438 GHz__ 691 pts 5.0 MHz/ Spon 50.0 MHz | | (7369498 GHz 691 pts_ 5.0 MHz/ Span 50.0 MHz

2 Result Summar

Nane

2 Result Summa;

None

) 10,000 MHz 14.41 dBm Txl (Ref] 10.000 Mtz 12,65 dBm
T Total 14.41 dBm T Total 14.65 dBm
Adj 10.000 MHz 10.000 MHz dBe 46.0 Adi 10.000 MHz 10,000 MHz 46.32 ddc 81 dBc
Ready mmm e Ready inananiil o~
02:17:58 ;M 07/17/2025 02:18:39 M 07/17/2025
e - ]
Ref Level 4000 Bm  Offset 18.20 6B = RBW 100 kHz saL

- At 30 SWT_ 00ms # VBW 00 kiiz _Mode Auto Sweep Count 100/100

1 ACLR

0 i

20 dBer L L

10

Iy

a f«‘ v LARS

0

20 4B

30

1
[ \.
40 dBm ot ! \\N
pr o,
o .
|-50 din——— = = ——
CF 3.684 98 GHz _ 691 pts 5.0 MHz/ Span 50.0 MHz

2 Result Summay

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

None

10,000 MHz

19.13 dBm
19.13 dBm

02:19:18 BM  07/17/2025

prarey
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Oftset 182008 = REW 200 kHz

Ref Level. #0,00 dBm sl Reflevel 40.00dBm  Offset 182045 = RBW 200 kHz seL
- A 3008 & SWT_ 200ms ® VBW 1 Miiz_Mode AutoSweep Caunt 1007100 | ® At 3048 ® SWT  200ms = VBW | MHz _Mode Auto Swesp Count 100/100
1 ACLR 1Rem AvgPwr
0 T 30 db T
20 dien———— “‘J 2 20 dBr Adi A
10 10 dBen

i

0 f MJ\’""]‘ 0 dBr
10 10 dBnr
20 dBm \ 20 dBo
30 30 dBo |

L W__'J‘/ 0 - i ol
S0 |50 dBm T 1
CF 3.557 52 GHz 691 pts 5 MHz/ Span 75.0 MHz | | [cF 3.624 99 GHz 691 pts 5 MHz/ Span 75.0 Mz
2 Result Summar None 2 Result Summa: None

19.99 dBm
19.95 dBm

20.000 MHz

)

T Total

Adj 20,000 MHz 20.000 MHz 48.72 dBc

02:20:02 PM 07/17/2025

20.000 MHz

Tx1 (Ref)

Tx Total

Adj 20,000 Mz

19.86 dBm
19.85 dBm

20.000 MHz 47.81 dBc 47.96 dBc

02:21:23 BM 07/17/2025

Highest Full RB

fult =
Ref Level 4000 dBm  Offset 18.20 6B = RBW 200 kHz

- A 3048 & SWT  200ms ® VBW 1 MHz _Mode Auto Sweep
1 ACLR

6L

1Rm

Count 100/100

¥
B
50 db

CF 3.69249 GHz. 621 pts 5 MHz/

Spon 75.0 MHz

2 Result Summar Nane

20,000 MHz 19.70 dBm

19.70 dBm

Tl (Ref)

Tx Total

Adj 20,000 MHz 20.000 MHz 47.15 dBc

02:22:43 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 15MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 5000 dBm  Offset 18.20 6B

Ref Level 40,00 dBm

)
Tx Total

20.000 MHz

Adj 20.000 MHz

19.54 dBm
19.54 dBm

20.000 MHz 48.28 dBc

02:20:42 PM 07/17/2025

= REW 200kHz sl Offset 1520 = RBW 200 kHz seL

- A 3008 & SWT_ 200ms ® VBW 1 Miiz_Mode AutoSweep Caunt 1007100 | ® At 3048 ® SWT  200ms = VBW | MHz _Mode Auto Swesp Count 100/100
1 ACLR "

0 T 30 db T

20 dien———— “‘J 2 20 dBr Adi A

10 10 dBen

0 f;\m £, V%) Ol

0 10 dBm

20 dBm 20 dBor

30 30 dBo

40 dBm + 40 dBor 1 |

| I \‘\,Lw_ o e W 77777777 B

50 50 dBim 1 t
CF 3.35752 GHz 881 pts 5 MHz/ Span 75.0MHz | | [CF 3.624.99 GHz 691 pts 5 MHz/ Span 75.0 Mz
2 Result Summar None

2 Result Summa;

Tx1 (Ref)

Tx Total

Adj

None

20.000 MHz 19.35 dBm
19.35 dBm

20.000 MHz 20.000 MHz 47.07 dBc 47.24 dBc

02:22:03 B 07/17/2025

Readly

Highest Full RB

fult =

Ref Level 40,00 dBrm
- A
1 ACLR

30dB = SWT

Offset 182006 * REW 200 kHz
200ms ® VBW 1 MHz

Mode Auto Sweep

6L

Count 100/100
1 v

CF 3.69249 GHz.

621 pts 5 MHz/

Spon 75.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

20,000 MHz

Adj 20,000 MHz

Nane

17.22 dBm
17.22 dBm

20.000 MHz

02:23:23 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Oftset 182008 = REW 200 kHz

Ref Level. #0,00 dBm sl Reflevel 40.00dBm  Offset 182045 = RBW 200 kHz seL
- an 3008 & SWT_ 200ms ® VBW 1 Miiz_Mode AutoSweep Count 100100 | = Att 30dB = SWT _ 300ms = VBW i MHz_Mode Auto Sweep Count 100/100
1 ACLR 1Rm AwgPur
30 Tit 30 db T
20 dber A " 20 dii L L
10 10 dBen
0 Foad=s = 0 dBr
0 f ]| 10 dBm

20 dBm } \ 20 dBor

30 30 dBo

40 dBm jJ H( 40 dBor

0 T e e | IS0 aB——= = [
CF 3.56001 Gz _ 691 pts 10.0 MHz/ Span 100.0 MHz | | [CF 3 62499 GHz 691 pts 10.0 MHz/ “Span 100.0 MHz
2 Result Summar None

)

T Total

Adj

20.000 MHz 20,00 dBm

20.00 dBm

20,000 Mz 20.000 MHz 41.46 dBc

02:24:05 PM 07/17/2025

2 Result Summa;

20.000 MHz

Tx1 (Ref)

Tx Total

None

Adj 20,000 Mz

20.000 MHz a6 c 47.35 dBc

02:25:27 BM 07/17/2025

Highest Full RB

Ref Level 40,00 dBrm
- A
1 ACLR

30dB = SWT

Offset 182006 * REW 200 kHz

200ms ® VBW 1 MHz Mode Auto Sweep

6L
Count 100/100

1Rm

CF 3.68 GHz

10.0 MHz/

Span 100.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Adj

Nane

20,000 MHz 19.68 dBm
19.68 dBm

20,000 MHz 20.000 MHz

02:26:50 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 20MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Oftset 182008 = REW 200 kHz

Ref Level. #0,00 dBm sl Reflevel 40.00dBm  Offset 182045 = RBW 200 kHz seL
- A 3008 & SWT_ 200ms ® VBW 1 Miiz_Mode AutoSweep Caunt 1007100 | ® At 3048 ® SWT  200ms = VBW | MHz _Mode Auto Swesp Count 100/100
1 ACLR "

0 T 30 db T
20 e e " 20 dBr L
10 10 dBen
a f & 0dBnr
0 10 dBm
20 dBm 20 dBor
30 30 dBo
40 dBm 40 dBor +
A
= [-50 g6 — ) S N
CF 356001 GHz_ 551 pts 10.0 MHz/ Span 100.0 MHz || [CF 362499 GHz 691 pts_ 10.0 MHz/ “Span 100.0 MHz

2 Result Summar

)
Tx Total

20.000 MHz

Nane

19.57 dBm
19.57 dBm

Adj

20.000 MHz

20.000 MHz

02:24:45 PM 07/17/2025

2 Result Summa;

20.000 MHz

Tx1 (Ref)

Tx Total

None

19.33 dBm
19.33 dBm

Adj 20,000 Mz

20.000 MHz 45.53 dBc 4 Bc

02:26:07 BM 07/17/2025

Resdy (N 5

Highest Full RB

fult =

Ref Level 40,00 dBrm
- A
1 ACLR

30dB = SWT

200ms & VBW 1

Offset 182006 * REW 200 kHz

MHz _Mode Auto Sweep

6L

Count 100/100
1 v

BTy

] \

e

ot

o |

CF 3.68 GHz

621 pts 10.0 MHz/

Span 100.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

20,000 MHz

Nane

19.17 dBm
19.17 dBm

Adj

20,000 MHz

20.000 MHz dBe

02:27:30 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Offset 182008 = REW 300 kHz

Ref Level 40,00 dBm

Offset 16.20d5 = RBW 300 kHz

Ref Level 30,00 dBm saL
- At 308 ® SWT_ 100ms ® VBW 1 MHz Mode Auto Sweep Count 1007100 | ® At 3048 & SWT _100ms  VBW 1 Miz Mode Auto Swesp Count 100/100
1 ACLR TRm AvgPwr
30 T 30 dBm T
20 e L i 20 dBr L
10 10 dBm
o ‘ v v ] 0 dBor

-10 10 dBmr-
20 dBrr I ’ 20 dBr
-30 30 dB-
40 dBm 1 k 40 dBo
, ) I [ ]
50 50 B t
CF 3.56502 GHz_ 691 pts 15.0 MHz/ Span 150.0 MHz | | (cF3.624 99 GHz 691 pts 15.0 MHz/ “Span 150.0 MHz

6L

2 Result Summar

)

T Total

30,000 MHz

Adj 30,000 MHz

Nane

19.99 dBm
19.95 dBm

30.000 MHz

02:26:18 PM 07/17/2025

2 Result Summa;

30.000 MHz

Tx1 (Ref)

Tx Total

Adj 30,000 Mz

None

30.000 MHz 1 c 4631 dBc

02:29:48 B 07/17/2025

Readly

Highest Full RB

fult =

Ref Level 40,00 dBrm
- A 30dB = SWT
1 ACLR

Offset 182006 * RBW 300 kHz
100 ms & VBW 1 MHz

Mode Auto Sweep

6L

Count 100/100
1Rem AvgPwr

CF 3.68439 GHz _

621 pts 15.0 MHz/

Span 150.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Adj

Nane

19.74 dBm

30.000 MHz
19.74 dBm

30,000 MHz 30.000 MHz

02:31:07 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 30MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Offset 182008 = REW 300 kHz

Ref Level 40,00 dBm

Ref Level. 40,00 dBm sl
= At 3008 & SWT_ 100ms ® VBW 1 Miiz_Mode AutoSweep Count 100100 | = Att 3046 = SWT
1 ACLR 2
0 u. 30 db
20 B A . 20 dBr
10 10 dBen
0 0 dBor
a0 { 1 10 dBm

20 dBm 20 dBor
30 30 dBo
40 dBm j L 40 dBor
50 — S 50 diiny
CF 3.56502 GHz _ 621 pts 15.0 MHz/ Span 150.0 MHz || [¢F 3,624 39 GHz

Offset 16.20d5 = RBW 300 kHz

100ms * VBW 1 Mz

Mode Auto Sweep

15.0 MHz/

6L

Count 100/100

“Span 150.0 MHz

2 Result Summar

)

T Total

30,000 MHz

Nane

19.48 dBm
19.48 dBm

Adj

30.000 MHz

30.000 MHz 46 Bc

02:26:57 PM 07/17/2025

2 Result Summa;

None

Tx1 (Ref) 30,000 MHz 19.38 dBm
Ta Total 19.38 dBm
Adj 30.000 MHz 30.000 MHz 29 dBc .54 dBc
fesdy R o

02:30:27 B 07/17/2025

Highest Full RB

fult =

Ref Level 40,00 dBrm
- A 30dB = SWT
1 ACLR

Offset 182006 * RBW 300 kHz

100 ms & VBW 1 MHz

Mode Auto Sweep

6L

Count 100/100
1 v

CF 3.68439 GHz _

621 pts 15.0 MHz/

Span 150.0 MHz

2 Result Summar

Nane

Tl (Ref) 30,000 MHz 19,15 dBm
Tx Total 15.15 dBm
Adj 30,000 MHz 30.000 MHz 44.39 dBc 44.81 dBc

R [T e

02:31:46 BN 07/17/2025

Page Number 1 A2-4 72 of 92




seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Oftset 182008 = REW 500 kHz

Ref Level. #0,00 dBm sl Reflevel 40.00Bm  OMfset 18205 = RBW 500 kHz seL
- A 3008 & SWT_ 200ms ® VBW 2 Miiz_Mode AutoSweep Caunt 1007100 | ® At 304B ® SWT  200ms ® VBW 2 MHz Mode Auto Swesp Count 100/100
1 ACLR 1Rm AvgPwr
0 T 30 db T
20 dber A " 20 dii L L
10 10 dBen
a r A2 ]| 0 dBor
0 10 dBm

20 dBm * ] 20 dBor
30 30 dBo
40 dBm ) L 40 dBor | | +
I | S N | D EP Ssevwnoa—— [ ]
-50 50 dBr
CF 3.57 GHz 551 pts 20.0 MHz/ Span 200.0 MHz | | [F 362499 GHz 691 pts_ 20.0 MHz/ “Span 200.0 MHz

2 Result Summar

Nane

20.01 dBm

2 Result Summa;

None

Tl (Ref) 40,000 MHz Tl (Ref 50,000 Mz
Tu Total 20.01 dBm T et
Adi 40,000 MHz 40.000 MHz 15.33 dbc 45.69 dBc A 40,000 Mtz 40,000 Mz 44.74 dBc 25.27 dBc
Reacy Resdy 3

02:32:49 ™ 07/17/2025 02:34:21 PN 07/17/2025

e - (5 [

Ref Level 4000 dBm  Offset 18.20 6B = RBW 500kHz saL
- 30 SWT_ 00ms # VBW 2 Miiz _Mode Auto Sweep Count 100/100

1ACLR TRm AvgPwr

30 T

20 B Lt 4

10

” I

-0

20 dBm ( \

30 ll

40 dB k\

"  i—————r —= -

50

CF 3.67398 GHz 621 pts 20.0 MHz/ Span 200.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Adj

Nane

40,000 MHz 19.81 dBm
19.81 dBm

40.000 MHz 40.000 Mtz 44.14 dBe

02:35:42 BN 07/17/2025
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 40MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Oftset 182008 = REW 500 kHz

Ref Level 40.00 dBm

Offset 16.20d8 = RBW 500 kHz

6L

Ref Level. 40,00 dBm sl
- A 3008 & SWT_ 200ms ® VBW 2 Miiz_Mode AutoSweep Caunt 1007100 | ® At 304B ® SWT  200ms ® VBW 2 MHz Mode Auto Swesp Count 100/100
1 ACLR =
30 T 30 db T
20 diber o 1 20 dBe Al
10 10 dBen
, J W| oo
0 10 dBm

20 dBm 20 dBor

30 30 dBo

™ o
Gy
40 dBy 1 ey e i, P it |
’1_'\ o . ik gy N 0 B o 7
0 50 B
CF 3.57 GHz 631 pts 20.0 MHz/ Span 200.0 MHz | | [CF 3.624 99 GHz 691 pts 20.0 MHz/ “Span 200.0 MHz

2 Result Summar

Nane

Txl (Ref) 40,000 MHz 24.95 dBm
Tx Total 24.95 dBm
Adj 40.000 MHz 40.000 MHz 45. Bc 5.4
Ready (m "

02:33:28 PM 07/17/2025

2 Result Summa;

Tx1 (Ref)

Tx Total

40.000 MHz

None

24.80 dBm
24.80 dBm

Adj

40.000 MHz

40.000 MHz 4 dBc 43.80 dBc

02:35:01 #M 07/17/2025

Readly

Highest Full RB

fult =
Ref Level 4000 dBm  Offset 18.20 6B = RBW 500kHz

- A 3045 * SWT_ 200ms = VBW 2 MHz
1 ACLR

Mode Auto Sweep

6L

Count 100/100
1 v

CF 3.67998 GHz _

621 pts

Span 200.0 MHz

2 Result Summar

Nane

Tl (Ref) 40,000 MHz 17.31 dBm
Ty Total 17.31 dBm
Adj 40.000 MHz 40.000 MHz 12.45 dBc 42.6b dBc
Rea (I

02:36:22 BN 07/17/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Oftset 182008 = REW 500 kHz

Ref Level 40,00 dBm

Offset 16.20d8 = RBW 500 kHz

6L

Ref Level 40,00 ¢Bm sl
- an 3008 & SWT_ 200ms ® VBW 2 Miiz_Mode AutoSweep Count 100100 | = Att 30dB ® SWT _ 300ms = VBW 2 MHz _Mode Auto Sweep Count 100/100
1 ACLR 1Rm AwgPur
30 T 30 db T
20 B A . 20 dBr
10 10 dBen
0 0 dBor
0 e o b 10 dBm

20 dBm 20 dBor

30 30 dBo

50 ;Dnu;v- -

CF 3.57501 GHz _ 691 pts 25.0 MHz/ Span 250.0 MHz | | |CF 362499 GHz 691 pts 25.0 MHz/ “Span 250.0 MHz
2 Result Summar None 2 Result Summa: None

50,000 MHz

)

T Total

Adj 50,000 MHz

50.000 MHz -34.59 dBc

02:37:25 PM 07/17/2025

Tl (Ref] 50000 MHz

Tx Total

Adj 50,000 MHz

50.000 MHz 44.0

02:38:57 BM 07/17/2025

Highest Full RB

fult =
Ref Level 40,00 dBrm

- A 30dB = SWT
1 ACLR

Offset 182006 * RBW 500 khz
200ms = VBW 2 MHz

Mode Auto Sweep

6L

Count 100/100
1Rem AvgPwr

Lo

CF 3.675 GHz

621 pts 25.0 MHz/

Span 250.0 MHz

2 Result Summar

50,000 MHz

Tl (Ref)

Tx Total

Nane

19.65 dBm
19.65 dBm

Adj 50000 MHz

50.000 MHz 43.95 dBc

02:40:17 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm

Oftset 182008 = REW 500 kHz

saL Reflevel 40.00Bm  OMfset 18205 = RBW 500 kHz )

- At 3008 # SWT_ 200ms = VBW 2 MHz Mode Auto Sweep Caunt 1007100 | ® At 3046 = SWT _ 200ms = VBW 2 Miiz_Mode AutoSwesp Count 100/100
1 ACLR "

0 Tk 30 dBi T

20 B A . 20 dBr

10 10 dBm

0 J l 0 dBnr

-10 10 dBnr

20 dBrv 20 dBn

-30 =Y 30 dBn

oY

R w— i | —

50 50 dbrmr

CF 3.57501 GHz _ 621 pts 25.0 MHz/ Span 250.0 MHz || (cF3.624 96 GHz ips R o

2 Result Summar

)
Tx Total

50,000 MHz

Nane

24.69 dBm
24.65 dBm

Adj

50.000 MHz

50.000 MHz 40 Bc

02:38:05 PM 07/17/2025

2 Result Summa;

Tx1 (Ref)
Tx Total

Adj

50.000 MHz

50.000 MHz

None

24.54 dBm
24.54 dBm

50.000 MHz 41.91 dBc

02:39:36 B 07/17/2025

Resdy (N 5

Highest Full RB

Ref Level 40,00 dBrm
- A 30dB = SWT

1 ACLR

Offset 182006 * RBW 500 khz
200ms = VBW 2 MHz

Mode Auto Sweep

6L

Count 100/100
1 v

CF 3.675 GHz

621 pts 25.0 MHz/

Span 250.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

50,000 MHz

Nane

17.13 dBm
17.13 dBm

Adj

50,000 MHz

50.000 MHz 41.54 dBc

02:40:56 BM  07/17/2025

Page Number 1 A2-4 76 of 92




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Offset 182008 = REW 1 MHz

Ref Level 40,00 dBm

Offset 16.20dB = RBW 1 MHz

6L

Ref Level 40,00 ¢Bm sl
- an 3008 & SWT 200 ms ® VBW 3 Mz Mede Auto Sweep Count 100100 | = Att 30dB # SWT _ 300ms = VBW 3z Mode AutoSweep Count 100/100
1 ACLR 1Rm AwgPur
30 Tit 30 db T
20 dber A " 20 dii L L
10 10 dBen
0 DACAL A 0 dBor

0 r 1 10 dBm
20 dBm ( ~ 20 dBor
30 ’ 30 dBnr L t
[40dbm————————— S L,ngg |-40.d B s — 1 s s
50 50 diiny
CF 3.58002 GHz 691 pts 30.0 MHz/ Span 300.0 MHz | | |CF 362499 GHz 691 pts 30.0 MHz/ “Span 300.0 MHz

)

T Total

Adj

60.000 MHz

60.000 MHz

Nane

19.90 dBm
19.90 dBm

60.000 MHz

02:41:3% PM 07/17/2025

2 Result Summa;

Tx1 (Ref)

Tx Total

Adj

60.000 MHz

60.000 MHz

None

19.70 dBm
19.70 dBm

60.000 MHz -36.35 dBc

02:43:00 B 07/17/2025

Highest Full RB

fult =

Ref Level 40,00 dBrm
- A 30dB = SWT
1 ACLR

Offset 182045 = RBW 1 MHz
200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100
1Rem AvgPwr

R [

CF 3.66999 GHz _

621 pts 30.0 MHz/

Span 300.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Adj

60.000 MHz

60.000 MHz

Nane

19.64 dBm
19.64 dBm

60.000 MHz -37.69 dBc 37

02:44:20 BM 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm

- A
1 ACLR

Offset 182008 = REW 1 MHz
30dB = SWT

200ms ® VBW 3 Miz _Mode Auto Sweep

SGL

Count 100/100

_J I

621 pts 30.0 MHz/

Span 300.0 MHz

Ref Level 40,00 dBm
- At

30 dBiny

20 dBinr

10 dBm

0 dBor

10 dB

20 dBor

30 dBor

40 dBov

50 dBnr

CF 3.62499 GHz

Offset 16.20dB = RBW 1 MHz
3048 = SWT  200ms = VBW 3 MHz

6L

Mode Auto Sweep

30,0 MHz/

691 pts

Count 100/100

)

T Total

Nane

17.34 dBm
17.34 dBm

60.000 MHz

Adj

60.000 MHz 60.000 MHz -35.83 dBc

02:42:1% PM 07/17/2025

2 Result Summa;

Tx1 (Ref)

Tx Total

Adj

60.000 MHz

60.000 MHz

None

17.21 dBm
17.21 dBm

60.000 MHz

02:43:39 B 07/17/2025

Readly

Highest Full RB

Ref Level 40,00 dBrm

- A
1 ACLR

30dB = SWT

Offset 182045 = RBW 1 MHz
200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100
1 v

CF 3.66999 GHz _

621 pts 30.0 MHz/

Span 300.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Nane

17.13 dBm
17.13 dBm

60.000 MHz

Adj

60.000 MHz 60.000 MHz -36.81 dBc

02:45:01 BM  07/17/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Offset 182008 = REW 1 MHz

Ref Level 20.00 dBm SGL
- At 30d0 * SWT  200ms ® VBW 3 MHz Mode Auto Sweep Count 100/100 | = Att 30dB & SWT  J00ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1 ACLR TRm AvgPwr
30 T 30 dBey i
20 B 4 u 20 dBmr L Ll
10 10 dBm
a 0 dBr
-10 ‘f \I 10 dBmr-
20 dBrr J \ 20 dBr
-30 30 dB-
Lo | MJ_J L,_.___, x |40 b = =
50 50 dBrr
CF 3.585 GHz 691 pts 35.0 MHz/ Span 350.0 MHz || (¢ 362488 GHz 691 pts 35.0 MHz/ Span 350.0 MHz

Ref Level 40,00 dBm

Offset 16.20dB = RBW 1 MHz

6L

2 Result Summar

)

T Total

Nane

19.77 dBm
19.77 dBm

70.000 MHz

Adj

70.000 Mz 70.000 Mz

02:45:43 PM 07/17/2025

2 Result Summa;

Tl (Ref] 70.000 Mz

Tx Total

Adj 70,000 Mz

None

70.000 MHz E

02:47:14 P 07/17/2025

Highest Full RB

fult =
Ref Level 40,00 dBrm

- A 30dB = SWT
1 ACLR

Offset 182045 = RBW 1 MHz

200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100

1Rm

gPwr

CF 3.66038 GHz _

621 pts 35.0 MHz/

Span 350.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Nane

19.60 dBm
19.60 dBm

70.000 MHz

Adj

70.000 MHz 70.000 MHz

02:48:33 BN 07/17/2025

Page Number

1 A2-4 79 of 92



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Offset 182008 = REW 1 MHz

Ref Level 40,00 dBm oL RefLevel 4000 dim  Offset 1.20d3 = RBW 1 Mz saL
- At 30d0 * SWT  200ms ® VBW 3 MHz Mode Auto Sweep Count 100/100 | = Att 30gE * SWT  200ms * VBW 3MHz Mode Auto Sweep Count 100/100
1 ACLR a
0 T 30 dBm T
20 B 4 u 20 dBmr L Ll
10 10 dBm
a \ 0 dBr
10 ( 10 dBmr-

20 dBrr | 20 dBr
30 30 dinr 7 =
A =i

-40 dBm- _,_’_J L | |40 dBm—— e f sV ‘\""‘_'V—”%_,_ R |
50 50 dBrr
CF 3.585 GHz 691 pts 35.0 MHz/ Span 350.0 MHz || (¢ 362488 GHz 691 pts 35.0 MHz/ Span 350.0 MHz
2 Result Summal Nane 2 Result Summar None

Txl (Ref) 70,000 MHz 17.27 dBm Tl Ref] 0,000 Ntz 24,59 dBm

Tx Total 17.27 dBm Tu Totel 24.59 dBm

Ad] 70.000 MHz 70.000 MHz -38.34 dBec 10.4 Adi 70,000 MHz 70.000 MHz -38.79 dBic 42.46 dBc
o N - . -

02:46:22 PM 07/17/2025

02:47:53 mM 07/17/2025

Highest Full RB

fult =
Ref Level 40,00 dBrm

- A 30dB = SWT
1 ACLR

Offset 182045 = RBW 1 MHz

6L
200ms ® VBW 3 Miz _Mode Auto Sweep

Count 100/100
1 v

=
|

1] -

CF 3.66038 GHz _

621 pts 35.0 MHz/

Span 350.0 MHz

2 Result Summar

Nane

Tl (Ref) 70,000 MHz 17.05 dBm
Tx Total 17.05 dBm
Adj 70.000 MHz 70.000 MHz -37.69 dBc 40.01 dBc
e

02:49:12 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Oftset 18.20 4B

Ref Level 40,00 dBm

Offset 16.20dB = RBW 1 MHz

6L

Ref Level 20.00 dBm = RBW 1 MHz SGL
- At 3008 # SWT_ 200 ms = VBW I MHz _Mode Auto Sweep Count 1007100 | = Att 3046 ® SWT_ 200ms ® VBW 3 Mz _Mode Auto Sweep Count 100/100
1 ACLR TRm AvgPwr
30 Tk 30 dBi T
20 dber A u 20 dii L Ll
10 10 dBm
0 - - 0 dBr
-10 ( l 10 dBnr
20 dBrv J ‘ 20 dBn
-30 | 30 dBn
{40 dfm—————— s L—\Md..; 40 d oy —_— ) —_— ]
50 50 dbrmr
CF3.53001 GHz _ 691 pts 40.0 MHz/ Span 400.0 MHz || (cF 3 62488 Gz 691 pts 40,0 MHz/ Span 400.0 MHz
2 Result Summar None 2 Result Summar None

)

T Total

80.000 MHz

19.81 dBm
19.81 dBm

Adj B0.000 MHz

80.000 Mz

02:50:05 PM 07/17/2025

Tx1 (Ref)

Tx Total

Adj

80.000 MHz

80.000 MHz

19.72 dBm
19.72 dBm

80.000 MHz 37

02:51:27 BM 07/17/2025

Highest Full RB

fult =
Ref Level 40,00 dBrm

- A 30dB = SWT
1 ACLR

Offset 182045 = RBW 1 MHz
200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100
1Rem AvgPwr

n

CF 3.66 GHz

621 pts 40.0 MHz/

Span 400.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

80.000 MHz

Nane

19.58 dBm
19.58 dBm

Adj 50,000 MHz

80.000 MHz

02:52:4% BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm

Offset 182008 = REW 1 MHz

Ref Level 40,00 dBm

Offset 16.20dB = RBW 1 MHz

6L

sat
- Att 30dB * SWT  200ms ® VBW 3 MHz Mede Auto Sweep Count 100/100 | = Att 30dE ® SWT  200ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR 1Rm AvgPwr

30 Tk 30 dBey i

20 e Al i 20 dBirr L L

10 10 dBm

, {J\_AN«,/\,/\;MI\ o L

-10 10 dBnr

20 dBrv ) 20 dBn

-30 30 dBn

o~ —

|40 dm =] R —{| |40 dbor = I —— = —]
50 50 dibor

CF 3.53001 Gz _ 591 prs 0.0 WiHa/ Span 400.0 MH || cF 3624 98 GHz 691 prs 0.0 MHz/ “Span 400.0 Mz
2 Result Summar None 2 Result Summat None

)

T Total

Adj

80.000 MHz

80.000 MHz

24.53 dBm
24.53 dBm

80.000 Mz -37.45 dBc

Tx1 (Ref)

Tx Total

Adj

02:50:45 PM 07/17/2025

80.000 MHz

80.000 MHz

17.21 dBm
17.21 dBm

80.000 MHz -37.

02:52:07 PM 07/17/2025

Highest Full RB

fult =
Ref Level 40,00 dBrm

- A 30dB = SWT
1 ACLR

Offset 182045 = RBW 1 MHz
200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100
1Rem AvgPwr

CF 3.66 GHz

621 pts 40.0 MHz/

Span 400.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Adj

80.000 MHz

50,000 MHz

Nane

17.06 dBm
17.06 dBm

80.000 MHz -37.14 dBc -39.04

02:53:28 BN 07/17/2025
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Offset 182008 = REW 1 MHz

Ref Level 40,00 dBm

Offset 16.20dB = RBW 1 MHz

6L

90,000 MHz

)

T Total

Adj 90,000 MHz

19.74 dBm
19.74 dBm

90.000 Mz

02:54:22 PM 07/17/2025

50.000 MHz

Tx1 (Ref)

Tx Total

Adj 50,000 Mz

90.000 MHz

19.73 dBm
19.73 dBm

Ref Level 40,00 dBm saL
- A 3008 # SWT_ 200 ms = VBW I MHz _Mode Auto Sweep Caunt 1007100 | ® At 3046 = SWT  200ms = VEW 3 Mz Mode Auto Sweep Count 100/100
1 ACLR TRm AvgPwr
30 Tk 30 dBi T
20 dber A " 20 dii L Ll
10 10 dBm-

0 ( ] 0 dBrr

-10 10 dBnr

20 dBrv J ] 20 dBn

-30 J 30 dBn

40 dm + —— S S l— ——— | a0 dbon . = =

50 50 diiny

CF 359502 GHz _ 691 pts 5.0 MHz/ Span 450.0 MHz | | [CF 3 624 99 GHz 691 pts 5.0 MHz/ “Span 450.0 MHz
2 Result Summar None 2 Result Summar None

02:55:57 mM 07/17/2025

Highest Full RB

fult =

Ref Level 4000 cBm  Offset 18.20 6B = RBW | MHz
- A 30dB = SWT
1 ACLR

200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100
1Rem AvgPwr

L

CF 3.65039 GHz _

621 pts 5.0 MHz/

Span 450.0 MHz

2 Result Summar

90.000 MHz

Tl (Ref)

Tx Total

Adj 90,000 MHz

Nane

19.61 dBm
19.61 dBm

90.000 MHz -37.90 dBc

02:57:28 BN 07/17/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 90MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 5000 dBm  Offset 1820 ¢B = REW 1 MKz saL Reflevel 40.00dBm  OMfset 182045 = RBW 1 MHz saL
- A 3008 & SWT 200 ms ® VBW 3 Mz Mede Auto Sweep Caunt 1007100 | ® At 0B ® SWT  200ms  VBW 3 Mz Mode AutoSweep Count 100/100
1 ACLR "

0 T 30 db T

20 dber A " 20 dii L L

10 10 dBen

, FWWW\M’\‘ .

0 10 dBm

20 dBm ) ‘ 20 dBor

30 30 dBo t

) |
" M,

|40 dBm——— e e O 1 e U NN S || rr — — el N ANV SNV I

-50 50 dBr
CF 359502 GHz 551 pts 45.0 MHz/ Span 450.0 MHz | | [CF 362499 GHz 691 pts_ 45.0 MHz/ “Span 450.0 MHz

2 Result Summar

)

T Total

Nane

90,000 MHz

24.59 dBm
24.55 dBm

Adj

90.000 Mz 90.000 Mz

02:55:04 PM 07/17/2025

2 Result Summa;

50.000 MHz

Tx1 (Ref)

Tx Total

None

24.59 dBm
24.59 dBm

Adj 50,000 Mz

90.000 MHz E

02:56:37 BM 07/17/2025

fety

Highest Full RB

fult =
Ref Level 40,00 dBrm

- A 30dB = SWT
1 ACLR

Offset 182045 = RBW 1 MHz

200ms ® VBW 3 Miz _Mode Auto Sweep

6L

Count 100/100

i

e

CF 3.65039 GHz _

621 pts

5.0 MHz/

Span 450.0 MHz

2 Result Summar

Tl (Ref)

Tx Total

Nane

90.000 MHz

24.44 dBm
24.44 dBm

Adj

90.000 MHz 90.000 MHz

02:58:08 BM 07/17/2025
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